what should the compression on a 2007 mule 610

You search Auto repair manual PDF what should the compression on a 2007 mule 610, if there are search results will appear below. If search results do not exist, please search by others keyword.



  what should the compression on a 2007 mule 610 Direct Download speed 5282 Kb/s

  what should the compression on a 2007 mule 610 Full Version speed 6162 Kb/s



2005-2007 Kawasaki 610 Mule Winch Mount Installation Instructions

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
1. Remove the plastic lower front cover. 2. Remove the two bolts on the left side mud shield that connect to the frame for easier access. 3. Install the winch to the winch mount using the hardware supplied with the winch. 4. Install the winch and mount per the illustration using the provided U-Bolts, flat washers and nuts around the frame tubes and through the mount. Tighten all nuts and bolts securely. 5. Install the roller fairlead to the winch mount using (2) 5/16″ x 3/4″ bolts and 5/16″ nylock nuts provided. (Rollers should turn freely. NOTE: Bottom roller may need to be removed to run wire rope through. 6. Using the instructions provided with the winch, wire accordingly. 7. Reinstall the two bolts from the mud shield. 8. Reinstall the plastic lower front cover. NOTE: For some winches, this cover may need to be trimmed so it does not rub

Incoming search terms:

Kawasaki Mule Roof 600, 610 and 4010 Trans Crew, Roof Installation Manual

0

Filed Under (Kawasaki) by admin on 02-05-2012

download
INSTALLTION INSTRUCTIONS – Mule 600/610 (4010 Trans skip to pg 4) 1. Place Roof Panel on top of UTV Roll cage and center front to back, and left to right. 2. Using Figure 1 Below – place UTV Roof Mounting Brackets around roll cage bar and using a marker, mark the position of the holes needed in the roof for each Roof Mounting bracket . Figure 1 Copyright 2007 DiamondBack Automotive Accessories, Inc. Page 3 3. Next, remove the roof from the roll cage and using a drill with 1/4″ bit, drill holes using the marks as a guide. 4. Cut (4) 3″ strips of adhesive foam and apply to roof in where mounting brackets are positioned to prevent roof rattling once mounted. Foam should run in the direction of the roll cage as shown in Figure 1 above. 5. Next, reposition the roof on the roll cage according to step 1. 6. Prior to attaching the roof mount brackets, cut the remaining adhesive foam in half and apply one section to the roof in the center of the roof where roof and each roll cage bar meet as shown in Figures 1 above. If additional tape is required to prevent rattling it can be purchased from any hardware store as window sealant foam tape. 7. Next, attach the roof mount brackets according to Figure 2. Use channel locks or pliers to hold top of carriage bolt and turn nut with 7/16″ socket.

Incoming search terms:

HARLEY DAVIDSON SOFTAIL FRONT SPOILER KITS INSTALLATION MANUAL

0

Filed Under (Harley Davidson) by admin on 09-03-2011

download
This instruction sheet references Service Manual information. A Service Manual for your model motorcycle is required for this installation and is available from a Harley-Davidson Dealer. Kit Contents See Figure 2 and Table 1. INSTALLATION 1. Position the vehicle on a motorcycle lift table. To prevent accidental vehicle start-up, which could cause death or serious injury, remove maxi-fuse before proceeding. (00251a) 2. Refer to the Service Manual and follow the instructions given to remove the Maxi® Fuse. 3. Raise the vehicle on the lift table to allow access to the lower front portion of the frame. 2008+ 2007 7 8 11 3 3 4 4 12 5 5 1 1 9 2 2 10 6 6 9 9 11 13 is02652c 8. 1. Two-pin voltage regulator connector (2007 only) Voltage regulator 2. 9. Voltage regulator attaching screws (2) Cable strap (2 for 2007, 1 for 2008 and later) 10. 3. Lower voltage regulator cover (2007 only) Voltage regulator bracket 4. 11. Bracket screw to engine crankcase (2) Oxygen sensor connector 12. 5. Crank position sensor connector (2007 only) Voltage regulator caddy 6. 13. Voltage regulator caddy cover Horn connectors (some 2008 and later models) 7. Four-pin voltage regulator connector (2007 only) Figure 1. Original Equipment Voltage Regulator  NOTE For 2007 models: The ground wire on the voltage regulator must be re-attached at the original location when re-installing the voltage regulator to ensure adequate ground. 4. For ALL models: See Figure 1. Remove and discard the voltage regulator caddy cover (6) from the regulator bracket (3) and caddy (5). For 2007 models: In addition, remove the lower voltage regulator cover (10). 5. Remove and retain the hex socket head screw (4) at the top left of the bracket For 2007 models: In addition, disconnect the ground wire. Free the cable straps (9) from the regulator bracket, beneath the regulator. 6. Remove the two hex socket head screws with washers (2) retaining the voltage regulator to the bracket. Remove and save the regulator, but discard the screws. 7. Remove and retain the screw (4) at the top right of the regulator bracket. Remove the bracket from the engine. 8. For 2008 and later models: Free the strap (9) that ties the jiffy stand wiring to the voltage regulator bracket. Unfasten the three-way jiffy stand sensor connector and the two-way crank position sensor connector [79] (12) from the T-studs on the back of the regulator bracket (3). Discard the bracket. Disconnect both plugs from the back of the voltage regulator (1). For 2007 models: Unfasten the four-way (7) and two-way (8) voltage regulator connectors from the T-studs on the back of the regulator bracket (3), and discard the bracket. Disconnect the voltage regulator (1) at both connectors. 9. For 2008 and later models: Unclip the two-way O 2 (oxygen) sensor electrical connector [138] (11) from the voltage regulator caddy (5). For 2007 models: Unfasten the two-way crank position sensor connector [79] (12) from the voltage regulator caddy (5). Remove the caddy from the vehicle frame. a. For 2007 models: Unclamp the bottom of the caddy from the engine mount spacers. b. For ALL models: Unhook the top clips from around the tabs on the front of the engine casting. Remove the original equipment (O.E.) caddy from the vehicle frame, and discard it.

Incoming search terms:

Kawasaki Mule 610 Windshield Installation And Operations Manual

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
Seizmik Hybrid Roof Frame Kit Contents: A. Windshield Mount Top Brackets and Hardware (2) B. Windshield Clamps and Hardware (2) (not shown) C. Windshield (1) (not shown) A B C D E F G H I J K L M Note: All hardware and brackets may not be shown in this view. Windshield Top Mount Hardware Includes: A. M6x22mm Socket Head Bolts (4) B. M6x12mm Socket Head Bolts (4) C. M8 Standard Flat Washers (4) D. Compression Sleve (2) E. M8x18mm Socket Head Bolt (2) F. Windshield Stay Assembly (2) G. 1.875″ Bar Clamp Half (4) H. Windshield bracket (2) I. Windshield clamp plate (2) J. Windshield clamp gasket (4) K. M6x25mm hex head bolt (4) L. M6 flat washer (8) M. M6 hex lock nut (4) Windsheild Lower Clamp Hardware (not shown) Includes: A. M6 x 40mm Zinc Coated Hex Head Bolt (2) B. M6 Standard Flat Washer (4) C. M6 Zinc Coated Nut (2) D. M6 Wide Flange Nut (2) E. 2″ Tube Clamp (2) F. 2″ Rubber Grip Strip (2) 3 Installation Instructions: Use the passenger side clamp to ensure proper positioning. The clamp should be positioned as shown. The driver’s side clamp should be even with the passenger’s side

Kawasaki MULE 600 / 610 SNOW PLOW INSTALLATION INSTRUCTIONS

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
1. PRELIMINARY: 1.1 Remove the six 6 mm. screws and plastic skid / splash shield from the bottom front of the vehicle frame. (These bolts and plastic skid / splash shield will not be reused snow plow mounting frame installed onto the vehicle.) 1.2 If the vehicle has the Kawasaki optional brush guard installed, it will have to be removed and then reinstalled after the snow plow mounting frame is installed. (The brush guard will fit with the snow plow mounting frame installed first.) 2. VEHICLE MOUNTING FRAME 2.1 Position the vehicle mounting frame (13) under the front of the vehicle so that the six holes (with pipe spacers) line up with the six 6 mm. threaded holes that the plastic skid / splash shield was attached with and the upper plate is through the large oval hole in the vehicle plastic fascia. Fasten loosely using 6mm. x 1.0mm. x 30mm. bolts (33) , 6mm. lock washers (35) and 6mm. flat washers (34). 2.2 Place a 5/16″-18 “U” bolt (36) around the front cross tube behind the plastic fascia and through each set of holes in the flange of the upper plate of the vehicle mounting frame (total of two “U” bolts). Fasten loosely using 5/16″flat washers (41), 5/16″ lock washers (40), and 5/16″-18 nuts (42). 2.3 Install a 5/16″-18 “U” bolt (36) around the lower frame tubes and through each set of slotted holes in the lower plate of the vehicle mounting frame (total of four “U” bolts). Fasten loosely using 5/16″ flat washers (41), 5/16″ lock washers (40), and 5/16″-18 nuts (42). 2.4 Tighten all the fasteners holding the vehicle mounting frame to the vehicle starting with the 6mm. bolts

Kawasaki Mule 610 Without coil springs Installation

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
1.)Begin by loosening the lug nuts on both front tires. Raise the unit, using a suitable lifting device or procedure, until the front tires are off the ground. If using a floor jack with stands, chock the rear wheels to prevent the unit from rolling. If using jack stands, make sure the stands are placed under the frame and not the body. Make sure the unit is stable and secure . 2.)Remove the tires / wheels. NOTE: Now is a good time to check the threads on the lug studs. Check for rust, pulled threads or other deterioration that could cause a stud/thread failure. 3.) The first thing to do is remove the front cowl and trunk on the bike. You can accomplish this by removing all the bolts (screws) around the perimeter of the cowl and removing some plastic “snap rivets”. To remove the rivets simply pull the center section up and then the rest will follow. 4.)Place a floor jack, or other suitable device, beneath the left side lower control arm. This is to prevent damage to the tie rod or slip yoke boot while disassembling the lower control arm and strut. Using a 14mm socket, remove the two retaining nuts and lock washers on the top of the struts. 5.)Leaning the strut forward toward the headlamp buckets will put the strut in position to allow you to reach over the top and place the strut spacer in place. Install the strut spacer on top of the coil retainer and tightening the nuts. Install the supplied gasket on top of the strut spacer, and re-install the strut assembly

All 2002 – 2007 Toyota & 2004 – 2007 Scion Models REPAIR MANUAL SUPPLEMENT VEHICLE PULLING TO ONE SIDE

0

Filed Under (Toyota Manuals) by admin on 23-05-2011

Download
Relationship Between Tire Characteristics and Vehicle Pulling to One Side When radial tires are rotating, they have the characteristic of generating force in the lateral direction between the tire and the road surface. This lateral force is comprised of two factors: S Ply-steer, which changes direction according to the rotation direction of the tires.
S Conicity, which is generated in a fixed direction regardless of the tire rotation direction. If these lateral forces are too strong, vehicle pulling will occur. A. Ply-Steer Lateral force due to ply-steer is produced by the construction of the belts inside the tire tread. With radial tires, the wire of the belt is slanted as shown in the illustration below. Thus, it is in the lateral direction that tire tread easily changes shape (stretches), and lateral force is generated between the tire and the road surface in the lateral direction.

Kawasaki Mule Lift Kit Installation Manual

0

Filed Under (Kawasaki) by admin on 04-05-2012

download
Front Lift Installation 1. Ensuring that the parking brake is set, place jack under center of the Mule front end and lift until front wheels clear the ground. Be careful to support Mule properly so that it is secure, but so that the A-arms and struts can droop to full extension. 2. Remove front wheels. 3. If applicable, remove the heater to allow access to the strut mount behind the heater coil. Heater 4. Starting with the left side (driver side), remove the cotter pin and castle nut that secures the strut to the strut mount. Castle Nut & Pen 5. Push bolt through the bolthole, taking care not to damage the brake line that is attached to the bolt. If you are having difficulty removing the bolt, you may have to remove the brake lines that are attached to the front brakes. In this case refer to owners manual for removing brake lines. Screwdriver NOTE: Keep in mind that if you remove the brake lines you must bleed your brakes according to operator’s manual. 6. Once the bottom of the strut has been loosened, then unbolt the top of the strut. The nuts securing the top strut can be located in the dash of the Mule on the left and right sides. In most cases these nuts are easily accessible, but you may have to remove the glove box or heater coils, depending on the model and options purchased with the Mule.

Incoming search terms:

2003 – 2008 4Runner AND 2007 – 2008 FJ Cruiser FRONT AND REAR DIFFERENTIAL GEAR OIL SPECIFICATION CHANGE

0

Filed Under (Toyota Manuals) by admin on 14-11-2011

download
75W-85 GL5 synthetic gear oil beginning with the 2008 model year. This new synthetic gear oil is compatible with 2003 – 2007 model year 4Runner and 2007 model year FJ Cruiser differentials. Please refer to the Parts Information section below for information about this gear oil and use this gear oil (or equivalent) when filling front or rear differentials with oil. 2003 – 2008 model year 4Runner vehicles. 2007 – 2008 model year FJ Cruiser vehicles. PREVIOUS PART NUMBER CURRENT PART NUMBER PART NAME TYPE QTY N/A 08885-02606 Toyota Genuine Differential Gear Oil LX 75W-85 API GL-5 SAE 75W-85 LSD As Needed N/A 08885-02506 Toyota Genuine Differential Gear Oil LT 75W-85 API GL-5 SAE 75W-85 w/o LSD As Needed Refer to the diagram below to identify if LSD or non-LSD gear oil is used on the vehicle. For applicable vehicles, there is a caution label above the filler plug, as shown below

2007 Corolla & Matrix 1ZZ-FE ENGINE NO START CONDITION REPAIR

0

Filed Under (Toyota Manuals) by admin on 01-11-2011

download
Refer to TIS, 2007 model year Corolla or Matrix Repair Manual: Engine Hybrid System – Engine Control – “1ZZ-FE Engine Control System: ECM: Removal” Engine Hybrid System – Engine Control – “1ZZ-FE Engine Control System: ECM: Installation” 2. Register the VIN into the replacement ECM (PCM). Refer to TIS, 2007 model year Corolla or Matrix Repair Manual: Engine Hybrid System – Engine Control – “1ZZ-FE Engine Control System: SFI System: Registration Some 2007 model year Corolla and Matrix vehicles equipped with a 1ZZ-FE engine may exhibit a “no start” condition. Improvements have been made to the Engine Control Module (ECM) (SAE term: Powertrain Control Module/PCM) manufacturing process to reduce the possibility of this condition occurring. Please use the following procedure to repair the vehicle

Incoming search terms:

Incoming search terms: